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= v e Tersie Test Chemical Compostion(%) 4°x10.000 5:x 100,000
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Quanity| iy | HeatNo. | PoduetNo. 5, o | 15 | & |wa|r | wm|wlglc|s|m|p|s|ofn|a|lw|mw|n]v|H]|or
Mid W
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19.05 x 1829 x 6096 1 1,667 | A43147 FC19147201 T|327.7| 4854 20 u L|1564] 214 | 984 | 164 | 44 | 3 1 gi| o 2 2 0| ¥ |12
P 11,853] 208 | 964 | 154 | 46 3 1 33 0 2 2 1 34
19.05x 1829 x 8096 1 1,867 | R43147 FC19147203 T|327.71 4854 23 U L ]1,564] 214 | 984 | 164 | 44 3 1 3t 0 2 2 0 34 (1,922
P [1,653] 208 | 964 | 154 | 46 | 3 1 B| o 2 2 1|3
19.05 x 1829x 6096 1 1,667 | R43142 FC19147308 | T 30054857 33 u L4t 1828731191 57 | 3 1 23| 0 2 1 0| % |1.720
Plian]| 178 | 856|187 80| 3 1 241 0 2 1 ] 3
19.05 x 1820 x 6096 1 1667 | Ra3142 FC19147304 TQ3005] 4567 X ] L |1.411] 182 | 873 | 191 57 <) 1 2 Q 2 1 0 0 [1,720
P |1.471] 178 | 855 | 187 | 60 | 3 1 24| 0 2 1 113
19.05x 1829 x 6096 1 1667 | Ra3142 FC19147306 | T | 300.5] 486.7| & U L|1411] 1B2) 873|191 | 57 ] 3 1 3|0 2 1 0| o 1720
P|1.471] 178 | 855 | 187 | €0 3 1 24 0 2 1 1 3t
19.05 x 1829 x 8096 1 1,667 | R43142 FC19147307 | T | 300.5]4585.7| 33 U Ltai|1ge|e73]|191| a7 | 3 1 23| 0 2 1 0| 0 |1720
P 1,471 178 | 855 | 187 | & 3 1 2 0 2 1 1 1l
19.05 x 1829x 6096 1 1,667 | Ras142 FC19147300 | T | 300.5]485.7| 33 ] L |14t B2 873)191| 57| 3 1 23| 0 2 1 0 | 30 |1,720
P |1471] 178 | 855 | 187 | &0 3 1 24 0 2 1 1 31
19,05 x 1829 x 506 1 1,667 | R43142 FC18147310 TR3005]455.7] 33 u L |1,411] 182 | 873 | 181 57 3 1 23 0 2 1 0 0 1,720
Pl1471| 178 | 855 | 187 | €0 3 1 24 0 2 1 t 3t
*#+ SUb Totd{00B) x+» 8 13,336(Kg)
+ Tensile test — Direction:Transverse, Gaug n:200mm {(Rectanguiar), YP Mtd : 2 (0.2% ofi-set),5 (0.5% underioad}, U (Upper vield point), L (Lower yieid point)
N | Division — PiProduct analysis, LiLadle analysi
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« The piate is fully kitled and fine grained steel. Basic oxygen process and Vacuum degassing process were appiied.x This Milt Test Certificate Is issued in accordance with EN 10204 Type 3.1
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WE HERERY CERTIFY THAT THE MATERAL HAS BEEN MADE AND TESTED IN >08mu ICE WITH THE ABOVE SPEQRCATION AND THE REQUIREMENTS
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* This MW Test Certiticata ls & copy that has besh printed from original electronic documsnt( digital signing}
You are able to check an original electronic document at hyundaiteel's customer _.._..__.fw:. htt sm hyundai—st e »..ga.nmhn_n_____on_:%_u.,. #* ORcods scanner App | QReal’
+ [AIBA FoAM] B AMNBYMY AT % 2 BN HESY W O BHI WAR ¢ AFUE.
% [Caution for Uss] Damagae on products and safety problems snay arise I used other _,:u_._ to the spec sleted in this Mill Test Certificatbon. *




